
STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Material Engineer 
NESPAK – EPCM Consultants 
Punjab Intermediate Cities Improvement Investment Program (PICIIP) 
Consultancy Services for Engineering, Procurement and Construction Management  
Wastewater Treatment Plant (WWTP) in North Zone Sahiwal 
   

Reference # CED/TFL 5985 (Dr. M Kashif)     Dated: 12-11-2024 
Reference of the request letter # 3976/11/MIA/SWL/WWTP/01/613 Dated: 11-11-2024 
 
Tension Test Report (Page -1/2) 
Date of Test  15-11-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.376 3 0.375 0.11 0.111 3500 5200 70200 69790 104200 103700 1.20 15.0 
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2 0.376 3 0.375 0.11 0.111 3700 5300 74200 73790 106200 105700 1.20 15.0 

- - - - - - - - - - - - - - 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Material Engineer 
NESPAK – EPCM Consultants 
Punjab Intermediate Cities Improvement Investment Program (PICIIP) 
Consultancy Services for Engineering, Procurement and Construction Management  
Wastewater Treatment Plant (WWTP) in North Zone Sahiwal 
   

Reference # CED/TFL 5985 (Dr. M Kashif)     Dated: 12-11-2024 
Reference of the request letter # 3976/11/MIA/SWL/WWTP/01/615 Dated: 11-11-2024 
 
Tension Test Report (Page -2/2) 
Date of Test  15-11-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.376 3 0.375 0.11 0.111 3800 4900 76200 75770 98200 97800 0.80 10.0 
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2 0.375 3 0.374 0.11 0.110 3800 4800 76200 76090 96200 96200 0.90 11.3 

- - - - - - - - - - - - - - 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer 
Development Consultancy Services (Pvt) Ltd 
Development of University of Sahiwal at District Sahiwal  
Construction of Academic Block, Admin Block, Mosque and External Development. 
   

Reference # CED/TFL 5986 (Dr. M Kashif)     Dated: 12-11-2024 
Reference of the request letter # DCS/RE/UOS/2024/1106   Dated: 06-11-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  15-11-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.364 3 0.369 0.11 0.107 4000 5000 80200 82360 100200 103000 0.80 10.0 

 

2 0.365 3 0.370 0.11 0.107 4200 5100 84200 86290 102200 104800 0.80 10.0   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Sub Divisional Officer 
Buildings Sub Division 
Chiniot. 
(Prgramme for Revamping of 552 BHUs of North & Central Punjab (Phase 1) of District 
Chiniot ADP No. 364 for Year of 2024-25 District Chiniot.)   
   

Reference # CED/TFL 5987 (Dr. M Kashif)     Dated: 13-11-2024 
Reference of the request letter # 107/CT     Dated: 26-09-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  15-11-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile Test as per ASTM-A615 
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1 0.376 3 0.375 0.11 0.111 3300 5000 66200 65780 100200 99700 1.20 15.0 

 

- - - - - - - - - - - - - -   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only one sample for tensile test 
               

Bend Test 
  

  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
 Project Manager 

Nine Arches 
132 E1 Gulberg 2. 

 
Reference # CED/TFL 5988 (Dr. M Kashif)     Dated: 13-11-2024 
Reference of the request letter # Nil      Dated: 13-11-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  15-11-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.367 3 0.371 0.11 0.108 3500 4800 70200 71460 96200 98000 1.10 13.8 

 

2 0.365 3 0.370 0.11 0.107 3200 4600 64200 65690 92200 94500 1.20 15.0   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory  

 

 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
HQ 495 Engr Group 
Frontier Works Organization (FWO) 
Gulberg - III, Lahore. 
   

Reference # CED/TFL 5991 (Dr. M Kashif)     Dated: 14-11-2024 
Reference of the request letter # PC920/Testing/KamranSteel/Ord  Dated: 13-11-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  15-11-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615  
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1 0.357 3 0.366 0.11 0.105 3400 4700 68200 71380 94200 98700 1.20 15.0 

K
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2 0.361 3 0.367 0.11 0.106 3800 4900 76200 79010 98200 101900 0.80 10.0 

3 4.255 10 1.262 1.27 1.251 36600 52800 63600 64500 91700 93100 1.40 17.5 

4 4.265 10 1.263 1.27 1.254 38400 53600 66700 67520 93100 94300 1.40 17.5 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only four samples for tensile and two sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

#10 Bar Bend Test Through 180º is Satisfactory 

 
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
QAQC Manager 
Zameen Dvelopment 
Zameen Neo 
Construction of Zameen Neo at Plot # 13, Block-H, Gulberg III, Lahore. 
   

Reference # CED/TFL 5994 (Dr. M Kashif)     Dated: 14-11-2024 
Reference of the request letter # ZD/QAQC/NEO/08   Dated: 14-11-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  15-11-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615  

  

S
r.

 N
o.

 

W
ei

gh
t 

Diameter/ 
Size 

Area 
(in2) 

Y
ie

ld
 lo

ad
 

B
re

ak
in

g 
L

oa
d

 

Yield Stress 
(psi) 

Ultimate Stress 
(psi) 

E
lo

n
ga

ti
on

 

%
 E

lo
n

ga
ti

on
 

R
em

ar
k

s 

(l
b

s/
ft

) 

N
om

in
al

 
(#

) 

A
ct

u
al

 
(i

n
ch

) 

N
om

in
al

 

A
ct

u
al

 

(kg) (kg) 

N
om

in
al

 

A
ct

u
al

 

N
om

in
al

 

A
ct

u
al

 

(i
n

ch
) 

1 0.371 3 0.373 0.11 0.109 3500 4900 70200 70700 98200 99000 1.20 15.0  

2 0.372 3 0.373 0.11 0.109 3600 5000 72200 72620 100200 100900 1.00 12.5  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Director P & D, 
King Edward Medical University 
Construction of Bio Safety Lab Level III KEMU, Lahore.  
   

Reference # CED/TFL 5995 (Dr. M Kashif)     Dated: 14-11-2024 
Reference of the request letter # P&D/KEMU 927-29   Dated: 14-11-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  15-11-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
 

S
r.

 N
o.

 

W
ei

gh
t 

Diameter/ 
Size 

Area 
(in2) 

Y
ie

ld
 lo

ad
 

B
re

ak
in

g 
L

oa
d

 

Yield Stress 
(psi) 

Ultimate Stress 
(psi) 

E
lo

n
ga

ti
on

 

%
 E

lo
n

ga
ti

on
 

R
em

ar
k

s 

(l
b

s/
ft

) 

N
om

in
al

 
(#

) 

A
ct

u
al

 
(i

n
ch

) 

N
om

in
al

 

A
ct

u
al

 

(kg) (kg) 

N
om

in
al

 

A
ct

u
al

 

N
om

in
al

 

A
ct

u
al

 

(i
n

ch
) 

1 0.371 3 0.372 0.11 0.109 3400 5100 68200 68780 102200 103200 1.00 12.5 

 

- - - - - - - - - - - - - -   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only one sample for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

 
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Project Engineer (Maintence) 
Defence Housing Authority, Gujranwala 
“External Electrification Sys (UG) Sector 1A DHA Gwa.” 
   

Reference # CED/TFL 5996 (Dr. M Kashif)     Dated: 14-11-2024 
Reference of the request letter # 318/35/08/Maint/UG Elec 1A Extn Dated: 12-11-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  15-11-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.376 10 9.53 0.12 0.111 3500 4900 64301 69750 90021 97700 1.40 17.5 
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2 0.374 10 9.51 0.12 0.110 3500 4900 64301 70100 90021 98200 1.40 17.5 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
10mm Dia Bar Bend Test Through 180º is Satisfactory 

  

 
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Manager Procurement 
Gharibwal Cement Limited. 
Lahore 
 

Reference # CED/TFL 5999 (Dr. Safeer Abbas)    Dated: 15-11-2024 
Reference of the request letter # GCL/Purchase/UET/TEST/006  Dated: 15-11-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  15-11-2024  
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 4.262 32 32.08 1.25 1.253 41200 54600 72664 72490 96297 96100 1.40 17.5   

2 4.251 32 32.04 1.25 1.250 42200 55200 74427 74430 97355 97400 1.50 18.8 

 

- - - - - - - - - - - - - -   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
32mm Dia Bar Bend Test Through 180º is Satisfactory 

  

 
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Dy Dir Infra 
Defence Housing Authority, Gujranwala 
“Construction of Bdy Wall (Selected Locations) – Sector E.” 
   

Reference # CED/TFL 6002 (Dr. M Kashif)     Dated: 15-11-2024 
Reference of the request letter # 111/DD/Lab/Tameer/53   Dated: 05-11-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  15-11-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.378 3 0.376 0.11 0.111 4000 5200 80200 79400 104200 103300 0.80 10.0 

 

2 0.379 3 0.376 0.11 0.111 4000 5100 80200 79220 102200 101000 0.80 10.0   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

 
  


